

CENTRAL POWER RESEARCH INSTITUTE

Switchgear Testing & Development Station

Govindpura, Bhopal-23

SUPPLEMENTARY TEST LABORATORY




- 2 NOV 2023

PROVISIONAL TEST REPORT

Test Report No. & Date : CPRIBPLSTNC23T0431
Customer his reference & address : M/s. A. S. Power Tech,
Suloch nabai Chawl, SV Road, Near Bamandaya,
Kurla,(W), Mumbai, Maharashtra 400 072.
Manufacturer, his reference & address : M/s. A. S. Power Tech,
Suloch nabai Chawl, SV Road, Near Bamandaya,
Kurla,(W), Mumbai, Maharashtra 400 072.
Particulars of apparatus tested : 415V 630A LT Panel
Designation : LT Panel
Type : LT Panel
Sl.No : ASP/30/23-24
Identification No./Sample code : STNC23S0419
No.
Drawing No : ASPT/22-23/65 Rev. R1 Page No. 1/1
Date of test : 30 October and 31 October 2023
No. of samples tested : One
Test conducted : Degree of Protection IP-65

Particulars of test conducted :
The above test was conducted on the sample as per standard. The wire of the specified diameter did not enter the enclosure. No traces of powder observed inside the sample after IP-6X Test. No traces of water was observed inside the sample after IP-X5 Test.
Test in accordance with standard/specification : As per Cl.12.2, 12.3, 13.3, 13.4, 13.6, 14.2.5 & 14.3 of IEC: 60529-2013
Customer's requirement/Deviations if any : **Requirement: Nil**
Deviation: Nil
Name of the Witnessing person :
Customer representative : Shri Yusuf Mirza
Other than Customer representative : Nil


TEST ENGINEER


JOINT DIRECTOR

Note:

- This is only a provisional report. The final test report along with drawings and other documents will be issued separately.
- The results are not binding on the testing authority until the final test report is issued.
- Corrections/erasing invalidate the test report.

सयुक्त निदेशक
Joint Director
Power Research Institute
विद्युत अनुसन्धान मन्थान
इलेक्ट्रिकल परीक्षण तथा विकास केन्द्र
Switchgear Testing & Development
भोपाल - 462023
सं. 462 023